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VL4000 Spot Parts List 

Item  Description 
   

0-100071  SCREW, PHMS, PH, 10-32 X 1.75", S, BO 
02.8001.0002  VARI-LITE QUALITY ASSURANCE CERT. 
02.8052.0001  CARD, LIMITED WARRANTY 

02.8406.0001  TAG, LAMP NOTICE 

02.8700.0001  CARD, PRODUCT REGISTRATION 

02.9704.0001  UNPACK/QUICK  START SHEET, VL4000 SPOT 

04.9704.0115  DIPSWITCH LABEL, OPTICS BOARD E 

04.9704.0116  DIPSWITCH LABEL, OPTICS BOARD F 

04.9704.0137  LABEL , LAMP CHANGE , 1200W FASTFIT 

04.9704.0203  DIPSWITCH LABEL, GOBO BOARD C 

04.9704.0204  DIPSWITCH LABEL, GOBO BOARD D 

04.9704.0403  LABEL , COLOR SENSOR BOARD 

04.9704.0401  DIPSWITCH LABEL, COLOR BOARDS 

04.9704.0701  DIPSWITCH LABEL, TILT BOARD 

04.9704.1200  BRACKET, STABILIZER, PAN 

04.9704.1501  DIPSWITCH LABEL, SHUTTER BOARD 

07.5049.0001  LANYA RD, NYLON COATED, 8" LG 

10.9704.0141  FROST FLAG SHEET METAL 

10.9704.0187  MOUNT, LENS GROUP 3 

10.9704.0617  REFLECTOR MOUNT PLATE 

10.9704.1630  HEAD COVER, LAMP SOCKET 

10.9704.0172  PRISM/FROST LIMIT STOP 

10.9704.0194  MOUNT, PRISM ASSY 

10.9638.0233  TETHER, REMOVABLE  COVER 

10.9663.1212  MOTOR PULLEY WITH FLANGES 

10.9678.0250  MAGNET TAPE  

10.9678.0330  MOTOR ADAPTER PLATE 

10.9678.0896  BACKING PLATE, NEUTRIK 

10.9678.1131  FORWARD PULLEY SHAFT, BEARING 

10.9679.0850  MOUNTING  BUTTON 

10.9686.1478  MAGNET, PLANET GEAR INDEX 

10.9687.0840  UNTHREADEDSPACER 

10.9698.0334  RETAINING  RING, PRISM 

10.9698.0335  DAMPER, MOTOR SHAFT 5 MM 

10.9698.0335  DAMPER, MOTOR SHAFT, 5 MM 

10.9698.1468  PULLEY , MOTOR, PRISM DRIVE 

10.9698.1749  17T 2 MM TIMING PULLEY, WIDE BELT 

10.9704.1560  BASE PLATE, SHUTTER 

10.9704.0140  HALF LENS HOLDER 

10.9704.0142  FROST FLAG HOLDER CLIP 

10.9704.0145  HOMING FLAG, FROST 

10.9704.0176  PRISM ARM SHEET METAL 

http://www.lightparts.com/


 
 

10.9704.0185  MOTOR PLATE, BELT DRIVE 

10.9704.0192  MOUNT, PRISM MOTOR 

10.9704.0193  HUB, PRISM ARM 

10.9704.0195  MOUNT, FROST FLAG 

10.9704.0199  HOMING FLAG, FROST 

10.9704.0218  SENSOR BRACKET, GOBO WHEEL 2 

10.9704.0219  HUB, GOBO WHEEL 

10.9704.0232  GOBO WHEEL  I SENSOR BRACKET 

10.9704.0240  SPACER, 0.197" ID, 0.250" OD, 0.032" THK 

10.9704.0249  SPACER, MOTOR SIZE 15 

10.9704.0251  BRACKET, LEFT, EDGE MOTOR, GOBO BULKHEAD 

10.9704.0252  BRACKET, RIGHT, EDGE MOTOR, GOBO BULKHEAD 

10.9704.0278  DRIVE PULLEY, IRIS, SYNCHROMESH 

10.9704.0290  CLAMP, CONNECTOR, SENSOR BOARD 

10.9704.0308  MOTOR MOUNT, ANIMATION WHEEL 2 

10.9704.0309  MOTOR MOUNT, ANIMATION WHEEL 1 

10.9704.0420  MOUNT PLATE, STROBE 

10.9704.0432  PLATE, MOTOR ADJUST, FIXED COLOR 

10.9704.0455  MOUNT, BLOWER, COLOR 

10.9704.0613  MOUNT, HOT BOX 

10.9704.0618  CLIP, REFLECTOR MOUNT 

10.9704.0628  LIGHT SEAL, FIN ASSY 

10.9704.0641  FILTER, FOAM, HEAD INLET 

10.9704.0670  COVER, HEAD, TOP/BOTTOM 

10.9704.0671  HEAD COVER, REAR 

10.9704.0673  HEAD COVER 

10.9704.0693  CLAMP, CONN, 5 DRIVER BRD 

10.9704.0693  CLAMP, CONN, 5 DRIVER BOARD 

10.9704.0711  TILT STOP 

10.9704.0732  COVER, YOKE ARM 

10.9704.0743  BRACE, TILT LOCK 

10.9704.0754  SPRING, PAN/TILT LOCK 

10.9704.0766  UPPER ENCLOSURE FILTER SIDE 

10.9704.0802  SAFETY HOOK COVER 

10.9704.0804  REINFORCING  BRACKET, RIGHT 

10.9704.0829  UPPER ENCLOSURE,  SIDE ARM COVER, HI TEMP 

10.9704.0836  COVER LATCH SPRlNG 

10.9704.0839  TIMING PULLEY, 150 TOOTH 

10.9704.0851  ROLLER, TENSION ADJUST, TILT 

10.9704.0858  BRACKET SUPPORT 

10.9704.0863  INSULATING DUCT, PFC 

10.9704.0874  MAIN PLATE, UPPER ENCLOSURE 

10.9704.0886  PLATE, BELT TENSION, PAN 

10.9704.1151  SPACER, LINEAR ACTUATOR, GI 

10.9704.1431  SPRING PLATE, FIXED COLOR WHEEL 

10.9704.1527  SHUTTER PIVOT, TALL, PLANE 1 

10.9704.1532  GLIDE, SHUTTER PIVOT 

10.9704.1536  GLIDE SHEET, SHUTTER, MIDDLE 

10.9704.1537  BLADE SPACER, SHUTTER 

10.9704.1544  SPACER, SHUTT ER MOTOR, SHORT 

10.9704.1545  SPACER, SHUTTER MOTOR, TALL 

10.9704.1566  HOLDER, IRIS SENSOR BOARD 

10.9704.1712  TILT BEARING HOLDER 

10.9704.1733  COVER, YOKE BASE 



 
 

10.9704.1742  TILT LOCK CYLINDER 

10.9704.1757  STABILIZER, TILT, 1.600" SHAFT DIA 

10.9704.1762  BRACKET, STABILIZER 

10.9704.1808  EXTENSION, PAN TUBE 

10.9704.1809  BRIDGE, BELT TENSION ROLLERS 

10.9704.1811  FRONT PANEL 

10.9704.1815  LVS SIDE MOUNT WALL 

10.9704.1816  UPPER ENCLOSURE SIDE WALL FAN MOUNT 

10.9704.1817  PAN ASSY, SUPPOR T BRACKET 

10.9704.1826  TOP FOAM AIR SEAL 

10.9704.1835  AIR FILTER 

10.9704.1842  UPPER ENCLOSURE, SIDE COVER, HI TEMP 

10.9704.1846  UPPER ENCLOSURE,  FRONT/REAR COVER, HI TEMP 

10.9704.1847  4.5-INCH AIR SEAL, UPPER ENCLOSURE 

10.9704.1849  INSULATING  DUCT, DRIVER SIDE 

10.9704.1857  PAN MOTOR, PLATE 

10.9704.1866  SENSOR BOARD MOUNT PLATE 

10.9704.1867  HOLDER, BALLAST  WARNING LABEL 

10.9704.2234  BULKHE AD, FRONT, GOBO MODULE 

10.9704.2614  PLATE, REAR 

10.9704.2819  PAN MODULE, THREADED SPACER 

10.9704.2837  STABILIZER, PAN, 1.950" SHAFT 

10.9704.2874  DISPLAY OVERLAY 

10.9704.3818  UPPER ENCLOSURE COVER 

10.9704.3821  VL4000 PAN TUBE ENCODER 

10.9704.4890  SIDE FILTER GRILL 

10.9704.4891  SAFETY HOOK 

10.9704.5409  IDLER PULLEY, COLOR FLAG 
12.9704.0113  RAIL AND CARRIAGE ASSY 

12.9704.0612  HOT BOX, MACHINED CASTING 

12.9704.1562  BLADE, SHUTTER, PLANE 2, COATED 

12.9704.1564  BLADE, SHUTTER, PLANE  I, COATED 

12.9704.1629  EXTENSION, BACKCAP, MACHINED CASTING 

1-290449-000  NUT, KEPS, M3, S, ZP 

17.9704.0904  PCB ASSY, WHEEL POSITION  SENSOR 

17.9704.0904  PCB ASSY, WHEEL POSITION SENSOR 

17.9704.0905  PCB ASSY, GOBO 1 INDEX SENSOR 

17.9704.0906  PCB ASSY, ANIMATION WHEEL INDEX 

17.9704.0910  ASSY, MCB/DISPLAY 

17.9704.1911  SENSOR BOARD, TILT 

21.9704.0115  ASSY, PRISM 

21.9704.0134  ASSY, PRISM MOTOR 

21.9704.0230  ASSY, SENSOR, GOBO  l  INDEX 

21.9704.0255  ASSY, MOTOR, EDGE 

21.9704.0282  ASSY, BRACKET, RIGHT, GOBO BULKHEAD 

21.9704.0352  ASSY, ANIMATION  WHEEL 2 

21.9704.0632  ASSY, LAMP COVER 

21.9704.0765  ASSY, TILT MOTOR 

21.9704.0825  SIDE MOUNT, FAN ASSY 

21.9687.2500  ASSY, SENSOR, COLOR BULKHEAD 

21.9698.0330  ASSY, DAMPER, MOTOR SHAFT, 5MM 

21.9704.0260  ASSY, SENSOR, GOBO 2 INDEX 

21.9704.0332  MOTOR ASSY, ANIMATION  WHEEL 2 

21.9704.0764  ASSY, TILT MOTOR WITH PULLEY 



 
 

21.9704.00 10  ASSY, GENERIC LUMINAIRE, VL4000 

21.9704.0135  ASSY, FROST MOTOR 

21.9704.0136  ASSY, FLAG, FROST 

21.9704.0150  ASSY, ZOOM, VL4000 SPOT 

21.9704.0155  ASSY, LENS GROUP 3 MOTOR 

21.9704.0200  ASSY, SHUTTER/GOBO/ANIMATION 

21.9704.0211  ASSY, GOBO WHEEL  l 

21.9704.0212  ASSY, GOBO WHEEL 2 

21.9704.0239  ASSY, TENSION ADJUST, ANIMATION  WHEEL 

21.9704.0281  ASSY, BRACKET, LEFT, GOBO BULKHEAD 

21.9704.0331  MOTOR ASSY, ANIMATION  WHEEL 

21.9704.0600  ASSY, HEAD FRAME 

21.9704.0619  ASSY, REFLECTOR 

21.9704.0700  ASSY, YOKE 

21.9704.0800  ASSY, UPPER ENCLOS URE, 1200W/1400W 

21.9704.0810  PAN BEARING I PULLEY ASSY 
21.9704.0840  UPPER ENCLOSURE COVER 

21.9704.0850  PAN ASSY MODULE 

21.9704.0880  UPPER ENCL FRONT PANEL ASSY 

21.9704.1351  ASSY, ANIMATION WHEEL  l 

21.9704.1505  ASSY, SHUTTER BULKHEAD, WITH ROTATION 

21.9704.1510  ASSY, SHUTTER MODULE 

21.9704.1523  ASSY, MOTOR, SHUTTER ROTATE 

21.9704.1570  ARM ASSY, ADJUSTABLE ROLLER, SHUTTER ROTATE 

21.9704.1615  ASSY, BACK END 

21.9704.1767  ASSY, STABILIZER 

21.9704.1820  SIDE MOUNT, FILTER HOLDER 

21.9704.2815  HANDLEBAR ASSY 

21.9704.4400  ASSY, COLOR MODULE 

22.9704.0118  ASSY, PRISM ROTATOR W/MAGNET 

22.9704.0121  GROUP  I LENS TUBE ASSY 

22.9704.0122  GROUP 2 LENS TUBE ASSY 

22.9704.0123  GROUP 3 LENS TUBE ASSY 

22.9704.0124  GROUP 4 LENS TUBE ASSY 

22.9704.0207  DRIVEN PULLEY WITH MAGNET, GOBO WHEEL 2 INDEX 

22.9704.0220  PLATE ASSY, ROTATING  GOBO WHEEL 

22.9704.0222  SUN GEAR, GOBO ROTATE WITH MAGNET 

22.9704.0261  SHAFT ASSY, GOBO WHEEL  l 

22.9704.0264  SHAFT ASSY, GOBO WHEEL 2 

22.9704.0280  ASSY, IRIS WITH MAGNET 

22.9704.0341  ASSY, COLOR ANIMATION 

22.9704.0342  ASSY, FIRE/WATER ANIMATION 

22.9704.0453  ASSY, STROBE BLADE 

22.9704.0454  ASSY, STROBE BLADE 

22.9704.0605  ASSY, SIDE RAIL, RIGHT 

22.9704.0608  ASSY, SIDE RAIL, LEFT 

22.9704.0630  ASSY, UV GLASS 

22.9704.0633  ASSY, MOUNTED LAMP BASE DUCT 

22.9704.0636  DUCT ASSY, LAMP TIP 

22.9704.0670  VL4000 HEAD COVER 

22.9704.0705  ASSY, YOKE FRAME 

22.9704.0732  VL4000 YOKE ARM COVER 

22.9704.0830  PULLEY / MOTOR ASSY 

22.9704.0835  FAB ASSY, BRACKET TRUSS HOOK 



 
 

22.9704.1362  ARM, ANIMATION WHEEL, BRACED 

22.9704.1542  ASSY, MAGNET HOLDER, SHUTTER ROTATE 

22.9704.15l 5  MOTOR ASSY, SHUTTER 

22.9704.1618  ASSY, LAMP SOCKET PLATE 

22.9704.1620  FIN ASSY, EXHAUST , TRI-BEND 

22.9704.1629  ASSY, VL4000 TILT MAGNET 

22.9704.3820  VL4000 PAN TUBE ASSY 

22.9704.4850  FAN ASSY, VL4000 ENCLOSURE 

23.9704.0001  PCB ASSY, DMX INPUT 

23.9704.0003  FAN ASSY, VL4000 LAMP TIP AND BASE 

23.9704.0005  FAN ASSY, VL4000 INLET AND GOBO 

23.9704.1002  FAN ASSY, VL4000 INLET AND GOBO 

23.9704.1004  FAN ASSY, VL4000 COLOR BULKHEAD BLOWER 

24.9664.4895  PAN DRIVER BOARD 

24.9678.3240  BD ASSY, GOBO POSITION 

24.9678.3240  BRD ASSY, GOBO POSITION 

24.9704.0903  PCB, QUAD COLOR OPTICAL SENSOR 

24.9704.1126  PCB ASSY, IGNITOR, 1200W 

24.9704.1902  PCB ASSY, SHUTTER 

24.9704.1907  CABLE ASSY, VL4000 BALLAST TO IGNITOR  

24.9704.1908  TILT MOTOR DRIVER 

24.9704.2901  PCB ASSY, 5-WAY MOTOR DRIVER 

24.9704.2909  BOARD, 12V REGULATOR/DISTRO 

24.9704.2901  PCB ASSY, 5 WAY MOTOR DRIVER 

25.9687.0020  SWITCH, SLOTTED, OPTICAL 

25.9687.0020  SWITCH, SLOTTED OPTICAL 

25.9687.0025  CABLE ASSY, ENCLOSURE TO YOKE GND  

25.9704.0711  CABLE ASSY, VL4000 DATA NETWORK EXTENSION 

25.9704.0104  CABLE ASSY, VL4000 OPTICS, BULKHEAD CABLE 3  

25.9704.0105  CABLE ASSY, VL4000 OPTICS, BULKHEAD CABLE 4  

25.9704.0200  CABLE ASSY, VL4000 GOBO BULKHEAD, CABLE  l 

25.9704.0202  CABLE ASSY, VL4000 GOBO BULKHEAD , CABLE 3 

25.9704.0201  CABLE ASSY, VL4000 GOBO BULKHEAD, CABLE 2 

25.9704.0702  CABLE ASSY, VL4000 CHASSIS TO YOKE GRND  

25.9704.0708  CABLE ASSY, VL4000 PWR DIST OUTPUT, COLOR  

25.9704.0709  CABLE ASSY, VL4000 PWR DIST OUTPUT-SHUTTER  

25.9704.0710  CABLE ASSY, VL4000 DATA NETWORK CABLE 3  

25.9704.0713  CABLE ASSY, VL4000 DATA, MAIN FROM MCB  

25.9704.0715  CABLE ASSY , VL4000 DATA, OPTICS-E TO OPTICS-F  

25.9704.0716  CABLE ASSY, VL4000 DMX  

25.9704.0714  CABLE ASSY, VL4000 DATA, MAIN TO BLKHDS  

25.9704.0802  CABLE ASSY, VL4000 BALLAST CONTROL  

25.9704.0803  CABLE ASSY, VL4000 USB INTERFACE  

25.9704.0804  POWERCON, NEUTRIK AC INPUT CONNECTOR  NAC3MPX 

25.9704.0830  CABLE ASSY, VL4000 PAN/TILT  

25.9704.0862  POWERCON, NEUTRIK NAC3FX (TRUEl) 

25.9704.1500  CABLE ASSY, VL4000 SHUTTER CABLE  I   

25.9704.1501  CABLE ASSY, VL4000 SHUTTER CABLE 2  

25.9704.1502  CABLE ASSY, VL4000 SHUTTER CABLE 3  

25.9704.1602  CABLE ASSY, VL4000 FAN EXT, LAMP BASE & TIP  

25.9704.1703  CABLE ASSY, VL4000 PFC POWER INPUT  

25.9704.1705  CABLE ASSY, VL4000 PWR DIST OUTPUT, MAIN  

25.9704.1717  CABLE ASSY, VL4000 TILT  

25.9704.1800  CABLE ASSY, VL4000 ENCLOSURE  PFC OUTPUT WI SHIELD  



 
 

25.9704.1801  CABLE ASSY, VL4000 THERMAL CNTRL  

25.9704.1805  CABLE ASSY, VL4000 PAN/PWR DISTRO INPTU W/ SHIELD  

25.9704.2101  CABLE ASSY, VL4000 OPTICS, BULKHEAD CABLE 2  

25.9704.2701  CABLE ASSY, VL4000 LAMP SOCKET  

25.9704.2704  PAN / FAN DRIVER BOARD 

25.9704.2100  CABLE ASSY, VL4000 OPTICS, BULKHEAD CABLE 1  

28.9704.0001  INCLUDED ITEM KIT, VL4000 SPOT  

21.9704.0870  USB PORT, PANEL MOUNT 

41.9704.5011  GOBO ASSY, NIGHT SKY (POS  l-5) 

41.9704.8506  GAG ASSY, DROPLETS (POS 1- 8) 

41.9704.0489  FILTER, MINUS GREEN 

41.9704.0492  FILTER, ORANGE 

41.9704.0493  FILTER, KELLY GREEN 

41.9704.0498  FILTER, LAVENDER 

41.9704.4421  GOBO ASSY, ALPHA WAYES (POS 1-2) 

41.9704.0490  FILTER, RED 

41.9704.0491  FILTER, DARK FUCHSIA 

41.9704.0494  FILTER, CONGO BLUE 

41.9704.0495  FILTER, BLUE 

41.9704.0496  FILTER, GREEN 

41.9704.0499  FILTER, AMBER 

41.9704.4291  GOBO ASSY, QUADCONE, RED (POS 2-8) 

41.9704.4414  GOBO ASSY, LATTICE (POS 2-5) 

41.9704.4411  GOBO ASSY, CIRCLE OF EIGHTS (POS 2-2) 

41.9704.4412  GOBO ASSY, PUNCH CARD (POS 2-3) 

41.9704.4413  GOBO ASSY, VERTICAL BARS (POS 2-4) 

41.9704.4415  GOBO ASSY, WAVY TRIANGLE (POS 2-6) 

41.9704.4416  GOBO ASSY, DOT BUFFET (POS 2-7) 

41.9704.4422  GOBO ASSY, LEAFY BREAKUP (POS 1-3) 

41.9704.4423  GOBO ASSY, NEURONS V2 (POS 1-4) 

41.9704.4425  GOBO ASSY, BRICKED OUT (POS 1-6) 

41.9704.8511  GAG ASSY, ON THE ROCKS (POS 1-7) 

42.9704.0150  REFLECTOR, PRIMARY 

42.9704.0151  REFLECTOR, RETRO 

42.9704.1152  GLASS, FROST 

44.9676.0117  MOTOR, GOBO ROTATE/INDEX 

44.9686.0164  MOTOR, SPLIT LENS 

44.9687.1204  MOTOR, SIZE  l 7, SHAFT 0.455" 

44.9687.1218  MOTOR, SIZE 14, LO-PRFL, 0.9 DEG 

44.9698.0147  LINEAR MOTOR, SIZE 17 

44.9698.0680  MOTOR, 3 PHASE SZ 23 HI-TRQ, MOONS 

44.9698.1215  MOTOR, SIZE-17, ZOOM 

44.9704.0208  MOTOR, SIZE 17, FOCUS 

44.9704.0208  MOTOR, SIZE 15, 5 X 17 MM SHAFT 

44.9704.0209  MOTOR, SIZE 15, 5 X 17 MM SHAFT 

44.9704.0217  MOTOR, SIZE 17, 24 MM SHAFT, SHORT STACK 

44.9704.0418  MOTOR, SIZE 17, SHAFT 0.55" 

44.9704.1213  MOTOR, SIZE 14 , SHAFT 24 MM LG 

44.9704.1213  MOTOR, SIZE  I 4 , SHAFT 24 MM LG 

46-9704.0853  THERM PAD, VO GAP PAD ULT-SOFT, 0.45" X 0.625" 

51-0369  SCREW, 8-32 X l/4" PFZ 

52-0406  #THERM PAD, VO GAP PAD ULT-SOFT .45 X .625 

52-0406  NUT, 4-40 KEP ZINC PLATED 

53.2002.0003  NUT, 6-32 HEX ZINC, NYLON INSERT 



 
 

53.2003.0001  NUT, 3/8-16 X 0.500" LG X HD GRADE 5 BLK 

53.2008.0008  NUT, #8 PUSH 

53.2009.0006  NUT, 2-56 HEX NYLON LOCK SS 

53.2019.0004  NUT, KEPS, 4-40 

53.2200.0004  NUT, 6-32, KEP SS 

53.2200.0006  NUT, 6-32 KEP SS 

53.2200.0006  NUT, 8-32, KEP SS 

53.2200.0008  NUT, 8-32 KEPS SS 

53.2200.0008  SCREW, 6-32 X 3/8" PFSS-B 

53.2202.0004  NUT, 4-40 HEX SS NYLON INSERT 

53.2202.0008  NUT, 8-32 HEX SS NYLON INSERT 

53.5560.0187  SCREW, SET 8-32 X 3/16" L 

53.5560.0250  SCREW, SET 8-32 X 1/4" L 

53.5636.0375  SCREW, 6-32 X 3/8" PFSS-B 

53.5636.0375  SCREW, 6-32 X 0.50" LG FLAT PHIL NYLON 

53.5655.0250  SCREW, #6 X l/4" PPZ PLASTIC THD 

53.5655.0250  SCREW, #6 X 1/4" LG PLASTIC THREADING 

53.5655.0251  SCREW, 6-20 X 1/4" PFZ THREAD FORMING 

53.5808.0001  CARRIAGE BOLT, 3/8"-16 X 3/4" 

53.5910.0375  SCREW, 10-32 X 1/2", PPSS TYPE F 

53.6505.0022  SCREW, 4-40 X 5/8" PPZ 

53.6513.0003  SCREW, M3 X .5 X 4 MM LG, PPB, METRIC 

53.6513.0008  SCREW, M3 X .5 X 5 MM LG, PPB, METRIC 

53.6513.0008  SCREW, M3 X .5 X 5 MM LG PFB, METRIC 

53.6513.0019  SCREW, M3 X .5 X 5 MM PPB 

53.6513.0023  SCREW, M3 X 8 MM LG PFZ METRIC 

53.6513.0024  SCREW, M3 X 8 MM LG PPZ METRIC 

53.6513.0029  SCREW, M3 X .5 X 12 MM LG PFZ, METRIC 

53.6513.0029  SCREW, M3 X .5 X 12 MM LG PFZ METRIC 

53.6513.0032  SCREW, M3 X .5 X 10 MM LG PPZ SEMS 

53.6513.0034  SCREW, M3 X .5 X 10 MM LG, PFZ, METRIC 

53.6513.0037  SCREW, M3 X .5 X 25 MM LG PFZ, METRIC 

53.6513.0042  SCREW, M2 X .4 X 4 MM LG PFB, METRIC 

53.6513.0054  SCREW, M3 X .5 X 4 MM LG, PFZ, METRIC 

53.6513.0054  SCREW, M3 X .5 X 4 MM LG PFZ METRIC 

53.6513.0063  SCREW, M3 X .5 X 6 MM LG PPZ, METRIC 

53.6517.0002  SCREW, 10-32 X 3/8" PPB SEMS 

53.6517.0625  SCREW, 10-32 X 5/8" PPZ 

53.6519.0001  SCREW, 4-40 X 1/2" PFZ 

53.6520.0001  SCREW, 4-40 X 3/8" PPZ 

53.6520.0002  SCREW, 4-40 X 7/16" PPZ 

53.6520.0375  SCREW, 4-40 X 3/8" PPZ SEMS 

53.6521.0500  SCREW, 8-32 X 1/2" SOCKET, FLATHEAD, ALLOY STEEL 

53.6522.2500  SCREW, 6-32 X 1/4" HEX MACH, ZINC 

53.6523.0001  SCREW, 6-32 X 3/8" PPB 

53.6525.0001  SCREW, 6-32 X 5/16" PPZ 

53.6525.0188  SCREW, 6-32 X 3/16" LG PPZ 

53.6527.0187  SCREW, 6-32 X 3/16" LG PPZ THD FORMING 

53.6528.0375  SCREW, #8-18  X 3/8, TYPE B, PFZ 

53.6521.0001  SCREW, 8-32 X 1/2 PPB 

53.6530.0011  RIVET, POP, 1/8" OD X 0.031-0.062 GR 

53.6536.0001  SCREW, 4-40 X  l/2" PFZ 

53.6536.0001  SCREW, 4-40 X 1/2" PFZ 

53.6536.0001  WASHER, 3/8" SPLIT LOCK 



 
 

53.6537.0001  SCREW, 4-40 X 5/8" PPB 

53.6539.0001  SCREW, 6-32 X 3/8" PPB 

53.6543.0001  SCREW, 8-32 X 3/8" PFB 

53.6543.0001  SCREW, 6-32 X 3/8" PPB 

53.6545.0003  SCREW, 8-32 X 3/8" PFZ 

53.6545.0007  SCREW, 8-32 X 3/8" PFB, UNDERCUT 

53.6545.0008  SCREW, 8-32 X 1/2" PFZ 

53.6546.0001  SCREW, 8-32 X 5/8" PPB 

53.6546.0002  SCREW, 8-32 X 5/16" PPZ 

53.6552.0001  SCREW, 6-32 X 1/4" LG PPZ SEMS 

53.6552.0011  SCREW, 8-32 X 1/4" PFZ 

53.6558.0001  SCREW, 6-32 X 3/8" LG PPZ 

53.6558.0003  SCREW, 6-32 X 3/8" PPZ PLASTIC THD 

53.6558.0007  SCREW, 6-32 X 1/4" PPZ SEMS 

53.6558.0007  SCREW, 6-32 X 3/8" LG PPZ SEMS 

53.6558.0009  SCREW, 6-32 X 3/8" LG PPZ SEMS 

53.6558.0009  SCREW, 6-32 X 3/8" PPZ SEMS 

53.6558.0009  SCREW, 6-32  X 3/8" LG PPZ SEMS 

53.6558.0009  SCREW, 8-32 X 1/2" PPZ SEMS 

53.6559.0001  SCREW, 4-40 X l/4" PFZ 

53.6559.0001  SCREW, 4-40 X 1/4" PFZ 

53.6571.0002  SCREW, 6-32 X 1-1/4" LG PPB 

53.6575.0003  SCREW, 8-32 X 7/8" PPZ 

53.6575.0008  SCREW, 8-32 X 1/4" PPZ SEMS 

53.6575.0009  SCREW, 8-32 X 3/8" PPB SEMS 

53.6575.0009  SCREW, 8-32 X 3/8" PPZ SEMS 

53.6575.0010  SCREW, 8-32 X 1/2" PPZ SEMS 

53.6575.0010  SCREW, 4-40 X 3/8" PFB 

53.6575.0010  SCREW, 8-32 X l/2" PPZ SEMS 

53.6578.0002  SCREW, 6-32 X 3/16" SET CUP PT 

53.6578.0002  SCREW, 6-32 X 3/16" SET CUP PNT 

53.6578.0002  SCREW, 6-32 X 3/16", SET CUP PNT 

53.6587.0001  SCREW, 4-40 X 1/8" PPZ 

53.6596.0001  SCREW, 4-40 X 5/16" PPZ 

53.6596.0002  SCREW, 4-40 X 5/16" LG PPZ SEMS 

53.6596.0002  SCREW, 4-40 X 5/16" PPZ SEMS 

53.6597.0001  SCREW, 4-40 X 3/16" PPZ 

53.6598.0001  SCREW, 6-32 X 3/8" PFZ 

53.6599.0001  SCREW, 4-40 X 3/8" PFZ 

53.6601.0004  SCREW, 4-40 X 1/8" PFZ UNDER CUT 

53.6601.0003  SCREW, 4-40 X 3/16" PFZ, UNDERCUT 

53.6604.0002  SCREW, 4-20 X 1/4" THREAD FORMING  FOR PLASTICS 

53.6604.0005  SCREW, 4-40 X 1/4" PFZ SHEET METAL 

53.6604.0500  SCREW, 4-24 X 1/2" PPB HI-LO 

53.6608.0001  SCREW, 6-32 X 3/8" PFB 

53.6609.0001  SCREW, 6-32 X 3/8" PFZ 

53.6609.0001  SCREW, 6-32 X 1/2" PPZ SEMS 

53.6610.0003  SCREW, 6-32 X 7/16" PPZ 

53.6613.0001  SCREW, 6-32 X 7/8" PPZ 

53.6613.0008  SCREW, 6-32 X 1/2" PPZ SEMS 

53.6613.0008  SCREW, 10-32 X 5/8" PPB 

53.6614.0001  SCREW, 6-32 X 5/8" PPB 

53.6622.0001  SCREW, 8-32 X 1-1/4" PPZ 

53.6627.0001  SCREW, 8-32 X 5/8" PPZ SEMS 



 
 

53.6650.0001  SCREW, 2-56 X 5/16" PPZ 

53.6659.0002  SCREW, 2-56 X 1/4" PPZ 

53.6659.0003  SCREW, 2-56 X 3/8" PPZ 

53.6659.0005  SCREW, 2-56 X 1/4" PFZ 

53.6659.0006  SCREW, 2-56 X 3/16" PPZ 

53.6659.0012  SCREW, 2-56 X 1/8" PPZ 

53.6659.0014  SCREW, 2-56 X 3/8" PFB 

53.6659.0015  SCREW, 2-56 X 1/4" PFB 

53.6659.0023  SCREW, 2-56 X 3/16" PFZ 

53.6659.0027  SCREW, 2-56 X 5/16" PFZ 

53.6661.0003  SCREW, 0-80 X 3/16" LG PFSS 

53.6661.0012  SCREW, 0-80 X 1/8" LG PFSS 

53.6682.0002  SCREW, 4-40 X 1/4" PPZ SEMS 

53.6682.0002  SCREW, 4-40 X l/4" PPZ SEMS 

53.6682.0002  SCREW, 4-40 Xl/4" PPZ SEMS 

53.6682.0022  SCREW, 8-32 X 3/8" PPZ SEMS 

53.6682.0025  SCREW, 8-32 X 5/8" PPZ SEMS 

53.6682.0025  SCREW, 8-32 X 3/4" LG PPZ SEMS 

53.6682.0026  SCREW, 1/4-20 X 1/2" PFZ 

53.6683.0015  SCREW, 6-32 X 3/16" PPZ SEMS 

53.6685.0500  SCREW, #6-32  X 1/2" PPB CAPTIVE 

53.6685.0500  SCREW, 6-32 X 1/2 PPB CAPTIVE 

53.7017.0500  SCREW, 1/4-20 X 1/2" PFZ 

53.7017.0500  SCREW, 1/4-20 X 2" ALLEN, FLATHEAD, BLACK 

53.9704.0002  SCREW, 1/4-20 X 3/4" PFZ 

53.9704.0004  SCREW,  10-32 X 3/8" HI-LO PPZ THD FORMING 

53.9704.0075  BEARING  ASSY, BLACK  FLUSH MOUNT 

54.1209.0004  BEARING, FLANGE , 0.093" ID X 3/16" OD, STAINLESS STEEL 

54.1255.0001  BELT, TIMING, S2M 2L0GRV  15 MM WIDE URTH/KVLR 

54.1259.0014  BEARING, TORQUE TUBE, 1.313 OD 

54.1259.0014  BEARING, TORQUE TUBE,  1.313 OD 

54.1261.0001  BUSHING, LOW DAMP THTMOPLS, 0.189 ID 

54.1261.0001  BUSHING, LOW DAMP THROMPLS,  0.189" ID 

54.1262.0001  BEARING, FLANGED, 0.1875" BORE 

54.2053.0001  MXT T BELT PULLEY, 20 GRV, 0.25" WD 

54.2057.0003  BELT, TIMING, MXL, 144 GRV, 0.125" WD, SIL/KVLR 

54.9687.0250  BEARING, 68072RS 

54.9687.1253  BEARING, NPB, MR105ZZKl3 

54.9687.1253  BEARING, NPB, MR10 5ZZK l3 

54.9687.1253  BEARING, NPB, MR105ZZK13 

54.9698.0002  BELT, TIMING, MXL, 150 GRV, 0.125" WD, URETH/KEV 

54.9698.0224  BELT, TIMING, S2M 210GRV 15MM WIDE URTH/KVLR 

54.9698.0224  CABLE ANCHOR MOUNT, #8 SCREW 

54.9704.0135  TIMING  BELT, MXL, 155 TEETH, 0.1875" WD 

54.9704.0290  BELT, TIMING, MXL, 155 GRV, 0.125" WD, URETH/KEV 

54.9704.0292  CABLE, SYNC HROMESH, 0.12" PITCH, 0.063" OD, SST/NYLON 

54.9704.0295  BEARING, NPB, MR105ZZK13 

54.9704.0296  BEARING, SLEEVE, FLNG, 0.314" ID, 0.439" OD, l.00" LG, LUB BRNZ 

54.9704.0392  BELT, TIMING, MXL, 225 GRV, 0.125"  WD, SILICONE/KEV 

54.9704.1390  BELT, TIMING, MXL, 102 GRV, 0.125" WD, URETH/KEV 

54.9704.1570  BELT, TIMING, MXL, 350 GRV, 0.125" WD, URETH/KEV 

54.9704.1575  BEARING, SR188, 0.250" ID, 0.500" OP, 0.125" WD 

54.9704.1575  BEARING, SR L88   ,  0 .250" ID, 0.500" OP, 0.125" WD 

55.2011.0003  SNAP, SPRING 3/16" EYE DIAS 



 
 

55.2132.0012  STANDO FF, 1/4" HEX 6-32 X 0.75" L 

55.2178.0001  CABLE ANCHOR POINT, #8 SCREW 

55.2178.0001  CABLE ANCHOR MOUNT, #8 SCREW 

55.2178.0001  RUBBER FAN MOUNT, FM-7 

55.2203.0001  SCREW, 4-40 X l/4" PPZ 

55.2203.0001  SCREW, 4-40 X 1/4" PPZ 

55.2204.0001  WASH ER, #4 NYLON 

55.2233.2003  DZUS RAPIER, 1/4-TURN STUD RETAINER, 5 MM 

55.2233.2005  DZUS RAPIER, 1/4-TURN STUD, 5 MM, 12 MM LG 

55.2233.2006  DZUS RAPIER SNAP-IN RETAINER 

55.2234.0001  E-RING, 0.188" SHAFT DIA, CAR SP 

55.2256.0001  MAGNET, 2:17 SMCO 2MM X 2MM X3MM 

55.2270.0007  STANDOFF,  MF 6-32 X 13/16" LG, 1/4 HEX 

55.2288.0001  STANDOFF, MF 6-32 X 13/16" LG, 1/4 HEX 

55.2288.0001  WASH ER  #6 NYLON,  NATURAL 

55.3301.0004  WASH ER, #4 FLAT SS 

55.3301.0008  WASHER, FLAT, #8 SS 

55.6503.0004  WASHER, #8 FLAT ZINC 

55.6503.0004  WASHER, FLAT, #8, ZINC 

55.6506.0010  SPACER, 1/4" RND, X 0.140" ID, 0.375" LG, ALUM 

55.6528.0001  WASHER, #6 FLAT ZINC 

55.6538.0002  WASHER, #6 NYLON, NATURAL 

55.6538.0002  SPRING, EXTSN, 1/2" FL, X 1/8" OD 

55.6546.0004  WASHER, TEFLON, 0.201" ID X 0.433" OD 

55.6568.0075  SPRING, EXTN, 0.375" OD, 1.0" LG 0.041" WIRE DIA 

55.6568.0075  WASHER, #4 FLAT ZINC 

55.6568.0130  SPRING, EXTSN, 0.188OD 0.022WD 2.00 LG, MW 

55.6568.0148  PAN/TILT SPRING TENSION 

55.6568.1750  SPRING, CPRSN, 0.360" OD, 1.75" LG, 0.045" DIA SS 

55.6576.0001  SCREW, #10-16 X 3/8" TYPE B PPZ 

55.6597.0003  CABLE CLIP, SELF RETAINING,  1/8" THK PNL 

55.6616.0008  STANDOFF, 3/8" HEX 8-32 THRD, 0.5'' LG 

55.6621.0001  WASH ER,  l"  OD X 9/32" ID X 0.12" THK, BLACK 

55.6636.0003  WASHER, 0.562" OD, 0.156" ID, 0.046" THK 

55.6636.0003  WASH ER, 0.562" OD X 0.156" ID X 0.046" THK ZINC 

55.6636.0012  STANDOFF, 1/4" HEX 6-32 0.75" LG MF 

55.6658.0009  STANDO FF, 6-32 X 2.5" LG, 14 HEX ZINC M-F 

55.6658.2500  WASH ER  M4 RETAINING, FLAT, HIQ03R 

55.6664.0002  STANDOFF,  1/4" HEX, 4-40 X 0.375" LG, MF, Z ST 

55.6664.0003  STANDOFF, 1/4" HEX, 4-40 X 0.593" LG, M-F, ZINC 

55.6669.0012  STANDOFF, 4-40 X 5/8", 1/4 HEX SS, M-F 

55.6677.0033  WASHER, 0.281" OD, 0.125" ID, 0.032" THK 

55.6677.0035  WASHER, 0.750" OD, 0.187" ID .0 

55.6677.0050  WASHER, 0.27" OD, 0.129" ID, 0.030" THI<, TEFLON 

55.6682.0002  SCREW, 4-40 X 1/4" PPZ SEMS 

55.6738.0005  TUBING, SILICONE RUBBE R, 4 MM ID, 8 MM OD, SOFT RED 

55.6775.0011  BUSHING, SNAP, 0.609ID, 0.75 MT HOLE, BLACK 

55.6775.0011  BUSHING, SNAP, 0.609 ID, 0.75 MT HOLE, BLACK 

55.6818.0002  CABLE TIE, KURLY-LOC 

55.6818.0002  STANDOFF, 45-DEG NYLOC KURL Y-LOK 

55.6818.0002  STANDOFF, 45-DEG, NYLOC KURLY-LOC 

55.6879.0001  36VDC, 300W LVS 

55.9704.0001  STANDOFF, HEX, 6 X 13 MM, M3 THD, F/F, ALUM 

55.9704.0002  STANDO FF, 1/4" HEX, 6-32. 1.109" LG, FF, ALUM 



 
 

55.9704.0100  SHAFT, LINEAR ACTUATOR 

69.9704.0300  1200W/1400W LAMP DRIVER 

69.9704.1400  2035W PFC (1400W LAMP) 

69.9704.2450  MCB BRACKET MOUNT 

71.8101.0050  LAMP SOCKET, BENDER AND WIRTH, PJGX50 

71.9704.1200  LAMP, 1200 WATT, PHILIPS MSR GOLD FASTFIT 

10.9704.0182  REAR ASSY MOUNT SUPPORT 

10.9704.0236  DRIVEN PULLEY, GOBO ROTATE 

10.9704.0253  MOUNT, SENSOR BOARD, GOBO INDEX 

10.9704.0259  KNOB, EDGE ACTUA TION, MANUAL 

10.9704.0422  MOUNT BRACKET , SENSOR BOARD 

10.9704.0425  HUB, FIXED COLOR WHEEL 

10.9704.0465  SPACER, FIXED COLOR MOTOR 

10.9704.1639  DIVERTER, LAMP TIP 

10.9704.5423  IDLER SHAFT, PULLEY, COLOR BULKHEAD 

10.9704.0223  DRIVE PULLEY, GOBO WHEEL 

10.9704.0228  PULLEY, DRIVEN, GOBO  WHEEL  I  INDEX 

10.9704.0231  BLOCK SPACER, EDGE, GOBO BULKHEAD 

10.9704.0248  SPACER, 0.197"  ID, 0.250" OD, 0.087" THK 

10.9704.0254  MOTOR MOUNT, IRIS, SIZE 15 

10.9704.0270  COOLING  DUCT, GOBO BULKHEAD, TOP 

10.9704.0323  STANDOFF, ANIMATION MODULE, SHORT, #6-32 

10.9704.0372  SPACER, ROLLER, SHUTTER ROTATE 

10.9704.0706  BEARING SPACER, SHORT 

10.9704.0734  COVER MOUNT, YOKE ARM 

10.9704.0751  ROD, PAN LOCK 

10.9704.0763  TILT MOTOR PLATE 

10.9704.0768  STANDOFF, TILT MOTOR 

10.9704.0845  ALUMINIUM SPACER 7/32" 

10.9704.1526  SHUTTER PIVOT, SHORT, PLANE 2 

10.9704.1535  GLIDE SHEET, SHUTTER, BOTTOM 

10.9704.1543  ROTATE STOP, SHUTTER 

10.9704.1573  SPACER, SHUTTER,  ROLLER 

10.9704.1752  LOCKING PIN, TILT LOCK 

10.9698.0332  BEARING, BORE, TEFLON 

10.9704.0313  INDEX PULLEY, ANIMATION WHEEL 

10.9704.0319  FLAG, ANIMATION  ARM 

10.9704.0373  SPACER, ROLLER, SHUTTER ROTATE 

10.9704.1323  DRIVE PULLEY, ANIMATION WHEEL 

10.9678.0250  MAGNET TAPE  

10.9704.0324  STANDOFF, ANIMATION MODULE, LONG, #6-32 

10.9704.0707  PULLEY, DRIVEN, TILT 

10.9704.1435  LIGHT SHIELD, DIMMER BELT, FULL 

10.9704.0186  MOUNT, LENS GROUP  I 

10.9704.0139  STOP, EOT, LENS G3 

10.9704.0181  MOUNT, LENS GROUP 4 

10.9704.0189  BELT HOLDER, LENS GROUP 3 

10.9704.0225  GOBO BULKHEAD  BRACE 

10.9704.0245  BULKHEAD, MIDDLE, GOBO MODULE 

10.9704.0272  COVER, COOLING DUCT, GOBO BULKHEAD 

10.9704.0640  GUIDE, MODULE, HEAD 

10.9704.0701  TILT TUBE 

10.9704.0736  SAFETY PLATE, PAN 

10.9704.0753  LEVER, PAN/TILT LOCK 



 
 

10.9704.0769  ADJUST, TILT MOTOR 

10.9704.1719  BASE REINFORCEMENT, YOKE 

10.9704.1751  ROD, TILT LOCK, LONG 

10.9704.1865  ADAPTER, PAN TUBE 

10.9687.0223  HUB, 5 MM SHAFT, 0.250" TALL 

10.9698.0331  SPACER, TEFLON, PRISM 

10.9704.1181  COUNTERWEIGHT , FRONT, SPOT 

10.9704.0138  MOUNT, DRIVER BOARD 

10.9704.0180  HEXTRUSION 

10.9704.0183  FIX MOUNT, LENS GROUP 2 

10.9704.0188  CLAMP, BELT DRIVE 

10.9704.0223  DRIVE PULLEY, GOBO  WHEEL 

10.9704.0229  CAP, HUB, GOBO WHEEL 1 

10.9704.0271  COOLING  DUCT, GOBO BULKHEAD,  BOTTOM 

10.9704.0273  CLAMP, DRIVE CABLE, SYNCHROMESH 

10.9704.0426  PLATE, COLOR WHEEL 

10.9704.0461  MOUNT, DRIVER BOARD, COLOR BULKHEAD 

10.9704.0672  FRONT SIDE RAIL COVER 

10.9704.0766  ROLLER, TENSION ADJUST, TILT 

10.9704.1216  SUN GEAR, GOBO ROTATE 

10.9704.1233  PULLEY 16 GROOVE, ANIMATION ARM DRIVE 

10.9704.5428  IDLER BRACKET, COLOR BULKHEAD 

 

 


